
S'L0.D""'. - 
Water Boards 

Los Angeles Regional Water Quality Control Board 

July 19, 2016 

Mr. David D. De Jesus 
President 1 C.E.O. 
Covina Irrigating Company 
William B. Temple Water Treatment Plant # I  
146 East College Street 
Covina, CA 91723 

CERTIFIED MAIL NO.: 
700006000029 11967529 
RETURN RECEIPT REQUESTED 

Dear Mr. De Jesus: 

TRANSMITTAL OF WASTE DISCHARGE REQUIREMENTS (WDRs) I NATIONAL 
POLLUTANT DISCHARGE ELIMINATION SYSTEM lNPDESI PERMIT AND TIME SCHEDULE 
ORDER (TSO) -- COVINA IRRIGATING COMPANY, WILLIAM B. TEMPLE WATER 
TREATMENT PLANT #I ,  255 WEST ARROW HIGHWAY, GLENDORA, CALIFORNIA 
(NPDES PERMIT NO. CA0060577, Cl-6849) 

On May 6, 2016, the California Regional Water Quality Control Board, Los Angeles Region 
[...]
B. Technology-Based Effluent Limitations ............................................................................. F-12 

C. Water Quality-Based Effluent Limitations (WQBELs) ........................................................ F-13 

D. Final Effluent Limitation Considerations ............................................................................ F-28 

E. Interim Effluent Limitations – Not Applicable ..................................................................... F-32 

F. Land Discharge Specifications – Not Applicable ............................................................... F-32 

G. Recycling Specifications – Not Applicable ......................................................................... F-32 

V. Rationale for Receiving Water Limitations ................................................................................ F-32 

A. Surface Water ................................................................................................................... F-32 

B. Groundwater ..................................................................................................................... F-32 

VI. Rationale for Provisions ........................................................................................................... F-33 

A. Standard Provisions .......................................................................................................... F-33 

B. Special Provisions............................................................................................................. F-33 

VII. Rationale for Monitoring and Reporting Requirements ............................................................. F-34 

A. Influent Monitoring – Not Applicable .................................................................................. F-34 

B. Effluent Monitoring ............................................................................................................ F-34 

C. Whole Effluent Toxicity Testing Requirements .................................................................. F-35 

D. Receiving Water Monitoring .............................................................................................. F-35 

E. Other Monitoring Requirements – Not Applicable ............................................................. F-35 

VIII. Public Participation ................................................................................................................... F-36 

A. Notification of Interested Parties ....................................................................................... F-36 

B. Written Comments ............................................................................................................ F-36 

C. Public Hearing .................................................................................................................. F-36 

D. Reconsideration of Waste Discharge Requirements ......................................................... F-36 

E. Information and Copying ................................................................................................... F-37 

F. Register of Interested Persons .......................................................................................... F-37 

G. Additional Information ....................................................................................................... F-37 

 
  



COVINA IRRIGATING COMPANY ORDER NO. R4-2016-0275 
WILLIAM B. TEMPLE WATER TREATMENT PLANT #1 NPDES NO. CA0060577 

 

 
ATTACHMENT F – FACT SHEET F-2 

TABLES 
 
Table F-1. Facility Information ............................................................................................................. F-3 

Table F-2. Historic Effluent Limitations and Monitoring Data ............................................................... F-5 

Table F-3. Summary of Compliance History–Discharge Point 001 ...................................................... F-7 

Table F-4. Basin Plan Beneficial Uses ................................................................................................ F-8 

Table F-5. Basin Plan Beneficial Uses of Groundwaters ..................................................................... F-8 

Table F-6. Summary of Technology-based Effluent Limitations at Discharge Point 001. ................... F-13 

Table F-7. Applicable Water Quality Criteria ..................................................................................... F-15 

Table F-8. Summary of Reasonable Potential Analysis ..................................................................... F-17 

Table F-9. Applicable Basin Plan Numeric Water Quality Objectives ................................................ F-24 

Table F-10. Summary of Water Quality-based Effluent Limitations ................................................... F-27 

Table F-11. Summary of Final Effluent Limitations-Discharger Point 001 .......................................... F-31 

  



COVINA IRRIGATING COMPANY ORDER NO. R4-2016-0275 
WILLIAM B. TEMPLE WATER TREATMENT PLANT #1 NPDES NO. CA0060577 

 

 
ATTACHMENT F – FACT SHEET F-3 

ATTACHMENT F – FACT SHEET 
 
As described in section II.B of this Order, the Regional Water Board (Regional Water Board) 
incorporates this Fact Sheet as findings of the Regional Water Board supporting the issuance of this 
Order. This Fact Sheet includes the legal requirements and technical rationale that serve as the basis 
for the requirements of this Order. 

This Order has been prepared under a standardized format to accommodate a broad range of 
discharge requirements for Dischargers in California. Only those sections or subsections of this Order 
that are specifically identified as “not applicable” have been determined not to apply to this Discharger. 
Sections or subsections of this Order not specifically identified as “not applicable” are fully applicable to 
this Discharger. 

I. PERMIT INFORMATION 

The following table summarizes administrative information related to the Facility. 

Table F-1. Facility Information 
 

WDID 4B192526001 

Discharger Covina Irrigating Company 

Name of Facility William B. Temple Water Treatment Plant #1 

Facility Address 

255 West Arrow Highway 

Glendora, CA 91740 

Los Angeles County 

Facility Contact, Title and 
Phone 

Steve Sherman, Field Operations Manager, (626) 332-1502 

Authorized Person to Sign 
and Submit Reports 

Steve Sherman, Field Operations Manager, (626) 332-1502 

Mailing Address 146 East College Street, Covina, CA 91723 

Billing Address SAME 

Type of Facility Water Supply (SIC Code 4941) 

Major or Minor Facility Minor 

Threat to Water Quality 3 

Complexity C 

Pretreatment Program Not Applicable 

Recycling Requirements Not Applicable 

Facility Permitted Flow 0.180 million gallons per day (MGD) 

Facility Design Flow Not Applicable 

Watershed San Gabriel River Watershed 

Receiving Water San Dimas Wash (lower) 

Receiving Water Type Inland Surface Water – Freshwater 

 
 Covina Irrigating Company (hereinafter Discharger) is the owner and operator of the William B. 

Temple Water Treatment Plant #1 (hereinafter Facility), a domestic water supply treatment plant 
located at 255 West Arrow Highway in Glendora, California. 

For the purposes of this Order, references to the “discharger” or “permittee” in applicable federal 
and state laws, regulations, plans, or policy are held to be equivalent to references to the 
Discharger herein. 



COVINA IRRIGATING COMPANY ORDER NO. R4-2016-0275 
WILLIAM B. TEMPLE WATER TREATMENT PLANT #1 NPDES NO. CA0060577 

 

 
ATTACHMENT F – FACT SHEET F-4 

A. The Facility discharges wastewater to the San Dimas Wash (lower), a water of the United 
States, a tributary to the San Gabriel River within the San Gabriel River watershed. The 
Discharger was previously regulated by Order No. R4-2010-0197 and National Pollutant 
Discharge Elimination System (NPDES) Permit No. CA0060577 adopted on 
November 4, 2010 and expired on October 10, 2015. Attachment B provides a map of the 
area around the Facility. Attachment C provides a flow schematic of the Facility. 

B. The Discharger filed a report of waste discharge and submitted an application for reissuance 
of its WDRs and NPDES permit on April 8, 2015.  

C.  Pursuant to the provisions of the Code of Federal Regulations (CFR) [40 C.F.R. Section 
122.6] and the California Code of Regulations [Title 23, Section 2235.4], Order No. R4-2010-
0197 was administratively extended until the adoption of a new order. 

D. A site visit was conducted on December 8, 2015, to observe operations and collect additional 
data to develop permit limitations and requirements for waste discharge. 

II. FACILITY DESCRIPTION 

The Discharger is the owner and operator of a domestic water supply treatment plant located at 
255 West Arrow Highway in Glendora, CA. The Facility supplies water to the City of Covina and 
five other purveyors. The Facility receives raw water through a 30-inch pipeline from the Morris 
and San Gabriel Reservoirs on the San Gabriel River, or from the State Water Project which is a 
water and power development and conveyance system operated by the State of California. The 
water filtration system is designed to treat 12.5 million gallons per day (MGD) of water, and 
consists of a flash mix chamber, two flocculation basins, two sedimentation basins, two banks of 
sand filters, and disinfection. 

At the headworks of the drinking water treatment plant, aluminum chlorohydrate (ACH) polymer is 
added as a coagulant in a flash mix chamber. Following the flash mix chamber, the treatment 
stream splits into two parallel trains, each including north and south flocculation basins, 
sedimentation basins, and sand filtration basins, followed by disinfection units. Settled solids from 
the sedimentation basin and filter wastewater clarifier are collected and disposed of as a slurry to 
the Los Angeles County Sanitation District. 

Sodium hypochlorite (12.5% solution) is added to the drinking water prior to entering the sand 
filters. The two north and south sand filtration units are within a building and are comprised of 170 
cells that are approximately 8 inches wide, and 14.5 inches deep. Following sand filtration, 
drinking water is further disinfected by one of two ultraviolet units, and then injected with chlorine 
and ammonia (i.e., chloramination) prior to domestic water supply distribution. 

The Facility has two separate covered materials storage areas located in the northeastern and 
northwestern corners of the property. In the northeastern section, the Facility stores sodium 
hypochlorite. In the northwestern section, the Facility stores ACH and ammonium hydroxide. Both 
areas are bermed. 

A. Description of Wastewater and Biosolids Treatment and Controls 

Discharges from the Facility consist of treated sand filter backwash. Filter backwashing 
dislodges debris that accumulates on the filter, which assists with maintaining the proper flow 
through the filters. The sand filters are backwashed six times per day by a traveling bridge. 
The backwash pumps and mechanics are located on the travelling bridge structure, with one 
bridge/backwash unit for each row of sand filter. The backwash pump has a design rate of 
180 gallons per minute. 

Filter backwash is conveyed to a one-stage clarifier (i.e., sedimentation basin that is 
approximately 15’ x 40’ x 6’) to remove additional solids. Water that exits the clarifier collects 



COVINA IRRIGATING COMPANY ORDER NO. R4-2016-0275 
WILLIAM B. TEMPLE WATER TREATMENT PLANT #1 NPDES NO. CA0060577 

 

 
ATTACHMENT F – FACT SHEET F-5 

in a vault where sodium bisulfite is added for dechlorination. Prior to 2014, treated backwash 
was discharged in entirety to the San Dimas Wash. In 2014, the Facility installed a filter 
backwash recycling system. As of 2014, most of the treated backwash is recycled back to the 
headworks of the plant after dechlorination. Typically, only a small portion is discharged to the 
San Dimas Wash (lower) through Discharge Point 001; however, recycling to the headworks 
may vary when the Facility needs to perform maintenance, repairs, or to manage influent flow 
to the headworks. 

Discharge flows through Discharge Point 001 reported by the Discharger in Self-Monitoring 
Reports (SMRs) from December 1, 2010 through September 30, 2015 ranged from 0.001 
MGD to 0.297 MGD (November 20, 2014) and averaged 0.084 MGD. The newly implemented 
recycling system is responsible for the more recently observed low flows from the Facility.  

The Facility discharges up to 0.18 million gallons per day (MGD) of treated sand filter 
backwash wastewater. The solids removed from the backwash process are discharged to the 
Los Angeles County Sanitation Districts’ sewer system under an industrial user permit. 
Sanitary wastes from the Facility are also discharged to the Los Angeles County Sanitation 
District’s sewer system.  

B. Discharge Points and Receiving Waters 

Consistent with Order No. R4-2010-0197 and the submitted ROWD, the Facility proposes to 
discharge up to 0.180 million gallons per day (MGD) of treated sand filter backwash water 
through Discharge Point 001 (Latitude: 34.10693° N, Longitude: -117.86828° W) to the San 
Dimas Wash (lower). The San Dimas Wash (lower) flows to the San Gabriel River Reach 3, 
above the Whittier Narrows Dam.  The San Dimas Wash (lower) is a tributary to the San 
Gabriel River, and both are waters of the United States in the San Gabriel River watershed. 

C. Summary of Existing Requirements and Self-Monitoring Report (SMR) Data 

Effluent limitations contained in the existing Order for discharges from Discharge Point 001 
(Monitoring Location EFF-001) and representative monitoring data from the term of the 
existing Order are as follows: 

 

Table F-2. Historic Effluent Limitations and Monitoring Data  

Parameter Units 

Effluent Limitation 
Monitoring Data 

(December 1, 2010 through 
September 30, 2015) 

Average 
Monthly 

Maximum 
Daily 

Highest 
Average 
Monthly 

Discharge 

Highest Daily 
Discharge 

Conventional Pollutants 

Biochemical Oxygen 
Demand (BOD) (5-day 
@20 Deg. C) 

mg/L 20 30 1.7 1.7 

lbs/day
1
 30 45 2.2 2.2 

Oil and Grease 
mg/L 10 15 7.1 7.1 

lbs/day
1
 15 23 2.49 2.49 

pH s.u. 6.5 - 8.5
2
 7.6 – 8.0 

Total Suspended Solids 
(TSS) 

mg/L 50 75 74 74 

lbs/day
1
 75 113 74 74 

Non-Conventional Pollutants 

Acute Toxicity % Survival 
3
 98%-100%

4
 



COVINA IRRIGATING COMPANY ORDER NO. R4-2016-0275 
WILLIAM B. TEMPLE WATER TREATMENT PLANT #1 NPDES NO. CA0060577 

 

 
ATTACHMENT F – FACT SHEET F-6 

Parameter Units 

Effluent Limitation 
Monitoring Data 

(December 1, 2010 through 
September 30, 2015) 

Average 
Monthly 

Maximum 
Daily 

Highest 
Average 
Monthly 

Discharge 

Highest Daily 
Discharge 

Boron, Total 
Recoverable 

mg/L -- 1 -- 0.22 

lbs/day
1
 -- 1.5 -- 0.28 

Chloride 
mg/L -- 150 -- 90 

lbs/day
1
 -- 225 -- 116 

Chlorine, Total 
Residual 

mg/L -- 0.1 -- 0.064 

lbs/day
1
 -- 0.15 -- 0.080 

Nitrite, Total (as N) 
mg/L -- 1 -- 0.01 

lbs/day
1
 -- 1.5 -- 0.02 

Nitrite + Nitrate (as N) 
mg/L -- 8 -- 0.57 

lbs/day
1
 -- 12 -- 0.71 

Settleable Solids ml/L 0.1 0.3  ND 

Sulfate 
mg/L -- 300 -- 97 

lbs/day
1
 -- 450 -- 125 

Sulfide, Total (as S) 
mg/L -- 1 -- ND 

lbs/day
1
 -- 1.5 -- ND 

Temperature ºF -- 86
2
 -- 78.1 

Total Dissolved Solids 
(TDS) 

mg/L -- 750 -- 370 

lbs/day
1
 -- 1,126 -- 475 

Turbidity NTU 50 75 6.6 6.6 

Priority Pollutants 

Copper, Total 
Recoverable (All Year) 

µg/L 5.3 14 8.2 13 

lbs/day
1
 0.0080 0.021 0.0109 0.0109 

Lead, Total 
Recoverable (Wet-
weather)

5
 

µg/L -- 166 -- 0.53 

lbs/day
1
 -- 0.25 -- 0.00040 

ND = Non-Detect 
1.
 Mass-based effluent limitations are based on a maximum permitted flow rate of 0.18 MGD. 

2.
 Instantaneous minimum and maximum. 

3.
 There shall be no acute toxicity in the discharge. The average survival in the undiluted effluent for any 